Rear Remote Hydraulic Kit

Form No. 3369-227 Rev C

dL0) {0 sand Pro®infield Pro® 3040 and 5040 Traction Unit

Model No. 08781—Serial No. 311000001 and Up

Installation Instructions

Note: Determine the left and right sides of the machine from the normal operating position.

Loose Parts

Use the chart below to verify that all parts have been shipped.

Procedure Description

Qty.

Use

1 No parts required

Prepare the machine.

No parts required

Remove the air cleaner.

Remove the hydraulic reservoir and
shrouds.

Small 90 degree tee with barb

Large 90 degree elbow (threaded both
ends)

Strainer

2
3 No parts required
4

Install fittings to the hydraulic tank.

Retainer bracket
Muffler clamp

5 Hose retainer bracket

Coupler bracket

Install the coupler bracket to the rear
frame.

Valve
Valve plate
Bolt, (1/4 x 1-3/4 inches)
Nut, (1/4 inch)
6 Small 90 degree elbow
Tee fitting
Tapping bolt, (9/32 x 3/4 inch)
Tee adapter
Relay
Cap

Install the manifold and bracket.

Hydraulic cap

Hydraulic line number 1
7 Hydraulic line number 2
Hydraulic line (hose) number 5

Install the hydraulic lines.

Hydraulic pump
45 degree fitting (male ends)
Hub assembly
Square key (1/4 x 1 inch)
8 Set screw, (5/16 x 3/4 inch)
Pump bracket
Bolt (with Loctite®), (5/16 x 3/4 inch)
Washer, (3/8 inch)

Large 90 degree elbow (with hose
barbed end)

NN 22D A aaaala aaaala aa N a2 adDNDDND A A= a N A=

—_

Install the hydraulic pump.

© 2014—The Toro® Company Register at www.Toro.com.
8111 Lyndale Avenue South
Bloomington, MN 55420 ce

Original Instructions (EN)

Printed in the USA.
All Rights Reserved

*

3369 -227 % [




Procedure Description Qty. Use

9 Hydraulic line number 3 Install the hydraulic lines.

Hydraulic line number 4
Large hydraulic hose
Hydraulic hose with fittings
Large hose clamp
1 0 Small hose clamp

Small molded hydraulic hose
R-clamp
Bolt, (5/16 x 7/8 inch)
Flange nut, (5/16 inch)

Install the hydraulic hoses.

S A A A NN A Al A

1 1 No parts required

Tighten all connections.

Harness

1 2 Switch

Fuse
Dipstick 1

6-3/4 Install the hydraulic oil and check for

1 3 P gallons
Hydraulic ol (25.5 leaks.

liters)

Install the switch and harness.

_ A

No Parts Required

1 1
—
Preparing the Machine //

Procedure

Thoroughly clean the machine. All debris must be removed § \/ M /

to ensure the mounting brackets will fit properly and that no

dirt or debris gets into the hydraulic system. 003574

Figure 1

1. Air cleaner canister 3. Canister cover
2 2. Air filter

5. Remove the hose from the air cleaner canister.

Removing the Air Cleaner .

Open the air cleaner strap open and pull it over the end
of the canister where the filter was taken out (Figure 2).

No Parts Required

Procedure
1. Thoroughly clean the area around the air cleaner.

2. Loosen the radiator clamp around the hose and lower
the clamp onto the hose.

3. Remove the inside bolt holding the air cleaner in place.

4. Remove the air cleaner cover and filter.




G003580

N\ Y

Figure 2
1. Bolt 4. Cap
2. Air cleaner strap 5. Air cleaner canister
3. Machine frame
7. Cover the hose or install a rag into it so that no dirt or
debris gets into it while installing this kit.
8. Remove the opposite bolt holding the air cleaner strap

to the machine frame.

3

Removing the Hydraulic
Reservoir and Shrouds

No Parts Required

Procedure

1. Drain the hydraulic tank. Refer to the machine
Operator's Manual.

2. Raise the rear of the machine off the ground and block
up the rear of the machine. Refer to the machine
Operator's Mannal under Jacking the Machine.

3. Remove the left rear tire.

4. Remove the 4 flange-head screws securing the left-hand

wheel shroud to the frame (Figure 3). Remove and
retain the shroud.

1. Left hand wheel shroud 3. Tire
2. Flange-head screws 4. Nut
5. Remove the 2 flange-head screws securing the left front
screen to the frame. Remove and retain the screen.
(@] o o 003836
Figure 4

1. Flange-head screws 3. Left front screen
2. Frame




6. Remove the 3 bolts securing the rear hitch shield to <u

the frame. 6 —

A ODN -

—_—

=]

=
Gt— "\

|
/ \\ . @ /Lu\ G003575
Figure 5 Figure 7
] ) 1. Hydraulic tank 4. Nut
1. Bolt 2. Rear hitch shield 2 Bolt 5  Side bracket
3. Top bracket 6. Washer

7. Remove the 2 screws securing the center shroud to the

frame (Figure 6). Remove and retain the shroud.

1231%& 4

/7 Installing Fittings to the
Hydraulic Tank

1 Small 90 degree tee with barb

e
gg Parts needed for this procedure:

1 Large 90 degree elbow (threaded both ends)
1 Strainer
g —
//f_ / / Procedure
003617 — Note: Make sure all O-rings are lubricated and propetly
Figure 6 positioned on all fittings before installation.
1. Center shroud 3. Seat Note: Install all fittings and hydraulic lines loosely first and
2. Screws then tighten them when everything is installed. Install the
fittings at the angles shown in the figures.
8. Disconnect the hydraulic lines going to the tank. 1. Remove the 2 hydraulic tank plugs from the side of
the tank.
9. Remove the top hydraulic tank bracket from the cmn
machine frame and loosen the two brackets on the side 2. Install the strainer into the hydraulic tank where the
of the frame. (Figure 7). Remove the tank and retain large plug was removed.
the hatdware. 3. Install the large 90 degree elbow into the strainer.

4. Install the small 90 degree tee with barb where the
small plug was removed (Figure 8).




9015917

Figure 8
1. Large 90 degree elbow, 5. Small 90 degree tee,
install at angle shown install at angle shown 6003578
2. Strainer 6. Remove the small plug Figure 9
3. Remove the large plug 7. 45 degrees 1. Muffle clamp 4. Retainer bracket
4. Hydraulic tank 2. Muffler bracket 5. Nut

3. Coupler bracket 6. Rear frame round tube

S

Installing the Coupler Bracket
to the Rear Frame

Parts needed for this procedure:

1 Retainer bracket
G003837

2 Muffler clamp

1 Hose retainer bracket

Figure 10

1 Coupler bracket

1. Round frame tube 3. Coupler bracket

2. Temporary position for the
Procedure coupler bracket

Note: Install all hydraulic lines loosely first and then tighten
them when everything is installed.

1. Position the clamps around the round tube of the rear
frame.

2. Install the hose retainer bracket and the coupler bracket
to the muffler clamps. Do not tighten the nuts at this
time. The coupler bracket needs to be loose to install
the hydraulic lines (Figure 9).

Use Figure 10 to temporarily locate the coupler bracket
on the round frame tube. Place it where the tube
begins to bend.




6

Installing the Valve

Parts needed for this procedure:

1

Valve

N

Valve plate

Bolt, (1/4 x 1-3/4 inches)

NN

Nut, (1/4 inch)

Small 90 degree elbow

Tee fitting

Tapping bolt, (9/32 x 3/4 inch)

Tee adapter

Relay

Cap

Procedure

Note: Make sure all O-rings are lubricated and propetly
positioned on all fittings before installation.

Note: Install all fittings and hydraulic lines loosely first and
then tighten them when everything is installed. Install the
fittings at the angles shown in the figures.

1.

Install the fittings at the angles shown in the figures.
Install the tee fitting to the side of the valve. Refer to
Figure 11 for the correct tee fitting.

Install a small 90 degree elbow to the top of the valve
(Figure 11).

Install the tee adapter to the 90 degree elbow. Refer
toFigure 11 for the correct tee fitting.

Install the cap onto the tee adapter (Figure 11).

Install the relay to the valve bracket at the same time
the valve is installed to the valve bracket.

Install the valve to the valve bracket with 2 bolts (1/4 x

1-3/4 inches) and 2 nuts (1/4 inch) (Figure 11).

G003576

Figure 11
1. Tee adapter 6. Valve bracket
2. Small 90 degree elbow 7. Relay
3. Nut 8. Bolt, (1/4 x 1-3/4 inches)
4. Valve 9. Cap
5. Tee fitting
7. Install the valve bracket to the machine frame with 2

tapping bolts (9/32 x 3/4 inch) (Figure 12).

~

~

\(\
~

Tapping bolt (9/32 x 3/4
inch)

G003577

e

2. Valve assembly

Figure 12




7

Installing Hydraulic Lines 1,2
and 5

Parts needed for this procedure:

1 Hydraulic cap

1 Hydraulic line number 1

1 Hydraulic line number 2

1 Hydraulic line (hose) number 5
Procedure

Use Figure 13 for identifying the correct hydraulic lines.

1a 1c
1b
1 2a 5c
2b
3a
2
3 3b
4

\4&1@40
5 4b
\Sa
GU——>F%

9015920

Figure 13

1. Hydraulic line number 1
2. Hydraulic line number 2

4. Hydraulic line number 4

5. Hydraulic line (hose)
number 5

3. Hydraulic line number 3

G003608

Note: Install all hydraulic lines loosely first and then tighten

them when everything is installed.

1. Install the hydraulic cap onto hydraulic line number 1,

port 1b.

2. Position hydraulic line number 1 into the machine as
shown in Figure 14.

3. Install hydraulic line number 1 to the tee fitting
assembled to the side of the valve (Figure 14).

4. Install the hydraulic line number 1 to the upper male
coupler (Figure 14).

Figure 14

1. Tee fitting on the side of 4. Upper male coupler

the valve

2. Valve 5. Coupler bracket

3. Hydraulic line number 1

5. Position hydraulic line number 2 into the machine as
shown in Figure 15.

6. Install hydraulic line number 2 to the tee fitting
assembled to the 90 degree elbow and the top of the
valve (Figure 15).

7. Install hydraulic line number 2 to the upper female

coupler (Figure 15).
1 2 3 4 5

G003607

Figure 15
1. Valve 4. Upper female coupler
2. Tee fitting assembled to 5. Coupler bracket
the 90 degree elbow
3. Hydraulic line number 2
8. Loosely install hydraulic line (hose) number 5 to the

lower male coupler (Figure 16). The other end of this
hose will be installed in Step 10.



9015919

Figure 16

1. Hydraulic line number 1 4. Hydraulic line (hose)
number 5

2. Coupler bracket 5. Hydraulic cap

3. Lower male coupler

G003611

Figure 17

4. Male end
5. Female end

1. 45 degree elbow
2. Hydraulic pump

3. Large 90 degree elbow
(with hose barbed end)

8

Installing the Hydraulic Pump

Parts needed for this procedure:

1 Hydraulic pump

1 45 degree fitting (male ends)

1 Hub assembly

1 Square key (1/4 x 1 inch)

4 Set screw, (5/16 x 3/4 inch)

—_

Pump bracket

Bolt (with Loctiteg), (5/16 x 3/4 inch)

NN

Washer, (3/8 inch)

1 Large 90 degree elbow (with hose barbed end)

Procedure

1. Install the large square 90 degree elbow to the side of
the hydraulic pump.

2. Install the 45 degree elbow to the side of the hydraulic

pump (Figure 17).

3. Remove the existing cover over the engine PTO (Power
Take Off).

4. Install the pump bracket to the engine with 2 bolts
(5/16 x 3/4 inch) and 2 washers (3/8 inch). Refer to
Figure 18 for the correct position to install the pump
bracket.

@ © L

Q :

@ On |
MR T

4
G003818 X/ %\ 5
©

Figure 18

1. Engine
2. Engine PTO shaft
3. Pump bracket

4. Washer (3/8 inch)
5. Bolt (5/16 x 3/4 inch)

5. Apply Never-Seez® to the engine PTO (Power Take
Off) shaft and the hydraulic motor shatft.

6. Install the square key (1/4 x 1 inch) into the slot in the
engine PTO shaft (Figure 19).

7. Align the hub assembly with the square key and install
it onto the engine PTO (Power Take Off) shaft (Figure
19).



Note: Make sure that the hub assembly is totally
bottomed out on the shaft.

8. Apply blue Loctite® to the 2 set screws (5/16 x 3/4
inch) and install them into the hub assembly to secure
it to the PTO shaft (Figure 19).

O O 1

M

G003610

Figure 19

4. Setscrew (5/16 x 3/4 inch)
5. Hub assembly

1. Pump bracket
2. Engine PTO shaft
3. Square key, (1/4 x 1 inch)

10.  The hub assembly needs to be totally seated on the
shaft. Verify that there is a gap between the pump
plate and hub assembly. If there is no gap, then the
hub assembly is not installed correctly and needs to be
seated correctly (Figure 21).

1 2 3,
7

/ sl
(4
(Eg@j
Ll

505

9

G003606

Figure 21

3. 0.040 to 0.122 inch gap
between hub assembly
and pump plate

1. Pump plate

2. Hub assembly

9. Install the pump plate stud into the pump bracket
while installing the hydraulic pump shaft into the hub
assembly. The hydraulic pump shaft will touch the end
of the engine PTO shaft (Figure 20).

G003612

Figure 20

4. Hub assembly
5. Hydraulic pump shaft
6. Set screw (5/16 x 3/4 inch)

1. Pump bracket
2. Pump plate stud
3. Pump plate

11.  Apply blue Loctite® to the 2 set screws (5/16 x 3/4
inch) and install them into the hub assembly to secure
the hydraulic pump shaft (Figure 20).

9

Installing Hydraulic Lines 3
and 4

Parts needed for this procedure:

1 Hydraulic line number 3
1 Hydraulic line number 4
Procedure

Note: Install all hydraulic lines loosely first and then tighten
them when all everything is installed.

Use Figure 22 as a key for identifying the correct hydraulic
lines.




1c
1b
1 2a c
2b
3a
2
3 3b
4

W%
5 4b
\53
GU——I®

9015920

Figure 22

N

Hydraulic line number 1
2. Hydraulic line number 2
3. Hydraulic line number 3

4. Hydraulic line number 4
5. Hydraulic line number 5

1. Install the existing hoses back onto the hydraulic tank.

2. Install the hydraulic tank to the frame and secure it
with the 3 brackets previously removed and loosened

(Figure 23).
L -
(

-
EEOANA
L7

e o T~

/I

e | /= 1
~———— 12 \ 2
Wit =
N = 3
G\ :

——lleo—~—~,

Pl
' ——L 6003575
Figure 23
1. Hydraulic tank 4. Nut
2. Bolt 5. Side bracket
3. Top bracket 6. Washer

3. Install hydraulic line number 4 to the tee fitting
assembled to the side of the valve (Figure 24).

10

9016164 \

Figure 24
Small 90 degree tee with
barb in hydraulic tank
Hydraulic line number 4
Valve

4. Tee fitting

5. Hydraulic tank

Position hydraulic line number 3 into the machine as
shown in Figure 25.

Install hydraulic line number 3 to the large 90 degree
elbow installed to the strainer and hydraulic tank
(Figure 25 and Figure 30).

_—==0c
e

Figure 25

Hydraulic tank 4. Hydraulic line number 3

Coupler bracket 5. Machine frame

Large 90 degree elbow
installed in tank




10

Install the Hydraulic Hoses

Parts needed for this procedure:

1 Large hydraulic hose

1 Hydraulic hose with fittings

Large hose clamp

2
2 Small hose clamp
1

Small molded hydraulic hose

—

R-clamp
1 Bolt, (5/16 x 7/8 inch)
1 Flange nut, (5/16 inch)

Procedure

Note: Make sure that nothing rubs against any hoses.

1. Slide the two large hose clamps onto the large hydraulic
hose.

2. Install the large hydraulic hose to the 90 degree elbow
installed to the side of the hydraulic pump (Figure 26
and Figure 30).

3. Tighten a hose clamp around the hose and elbow
(Figure 206).

4. Install the large hydraulic hose to hydraulic line number
3 (Figure 20).

5. Tighten the hose clamp around the hose and hydraulic
line number 3 (Figure 20).

Y

//\ /}r“/\ — O~

G003614
1 2 3 4 5 6
Figure 26

1. Hydraulic line number 3
2. Hose clamp
3. Large hydraulic hose

4. Hydraulic pump
5. 90 degree elbow
6. Hose clamp

2. R-clamp

6. Install a R-clamp onto the large hydraulic hose as
shown in Figure 27. Install the R-clamp to the retainer
bracket with a bolt (5/16 x 7/8 inch) and nut (5/16
inch) (Figure 27).

— 1
A 3

G003615

Figure 27

3. Bolt (3/8 x 3/4 inch)
4. Retainer bracket

1. Nut (3/8 inch)

7. Install the hydraulic hose with fittings to the tee adapter
installed on top of the valve (Figure 28).

2
— | — |
8
G003616 3
Figure 28

1. Valve 3. Hydraulic hose with fittings

2. Tee adapteron top of valve

8. Install the hydraulic hose with fittings to the 45 degree
elbow attached to the hydraulic pump (Figure 29 and
Figure 30). It will be below the hydraulic cylinder.

11



1.

1 M\\ 2 3 4 G003613

Figure 29

Tee adapter to the side of 3. 45 degree elbow
the valve

2. Hydraulic hose with fittings 4. Hydraulic pump

9. Use Figure 30 for the correct locations of the hoses
and hydraulic lines to the hydraulic pump.

G003840 4
Figure 30

1. Hydraulic line number 3 4. Large hydraulic hose

2. Hydraulic hose with fittings 5. Hydraulic pump

3. Machine frame tube 6. Coupler bracket

10.  Slide the two small hose clamps onto the small molded
hydraulic hose (Figure 31).

11. Install the long leg of the molded hose onto the 90
degree tee in the hydraulic tank (Figure 31).

12. Install the short leg of the molded hose onto the barb
end of hydraulic line number 4 (Figure 31).

13. Tighten the two small hose clamps on each end of the
molded hose.

14.  Loosely install the hydraulic line (hose) number 5 to

the small 90 degree tee (Figure 31).

g018784
Figure 31
1. Small 90 degree tee with 4. Hydraulic line number 4
barb in hydraulic tank

2. Small hose clamp 5. Hydraulic line (hose)
number 5

3. Small molded hose

11

Tightening all Connections
No Parts Required

Procedure

Note: Make sure the hoses and hydraulic lines are routed
away from and to do not rub against any sharp, hot, or
moving components.

When all hydraulic lines and hoses are installed, tighten
all of the connections.

Use a backup wrench on all tank fittings.

Position the coupler bracket as close to the left tire as
possible and tighten the clamps.

12



12

Installing the Switch and
Harness

Parts needed for this procedure:

1 Harness

1 Switch

1 Fuse

Procedure
1. Remove the control panel from the machine.

2. Remove the plastic plug from the panel and install the
switch to the panel (Figure 34).

3. Route the harness along the seat hinge from the switch 1.
and to the relay previously installed to the valve (Figure

Main harness connector

G005083

Figure 33

2. Jumper wire

6. Install the main harness connector to the main harness
(Figure 34).
7. Install the control panel to the machine.
G003648
Figure 32 Figure 34
1. Small connector 5. Main harness connector 1. Switch 4. Switch connector
2. Square connector 6. Switch connector 2. Screw 5. Main harness connector
3. Seat hinges 7. Cable tie 3. Control panel
4. Fuse block
Install the fuse into right slot in the fuse block (Figure
4. Install the harness to the switch in the control panel 32).

(Figure 34). g

5. Remove the jumper wire from the main harness under

the control panel (Figure 33). 9.

10.

13

Install the square connector to the relay installed next
with the valve (Figure 35).

Install the small connector to the valve (Figure 35).

Fasten the wire harness to the valve with a cable tie.



1.
2.

3.

G003620

Figure 35
Valve 4. Cabile tie
Small connector 5. Relay
Diode 6. Square connector

13

Installing the Hydraulic Oil and
Checking for Leaks

Parts needed for this procedure:

Dipstick

6-3/4
gallons
(25.5
liters)

Hydraulic oil

Procedure

The hydraulic system capacity is now 6-3/4 gallons.

Refer to the Operator's Manual for the correct oil to use.

1.

Remove the old dipstick from the hydraulic tank and
discard.

Slowly pour approximately 80% of the specified oil
into the tank.

Insert the new dipstick and check the hydraulic oil level
(Figure 306).

Slowly add the additional oil to bring it to the Full
mark.

1.
2.

ANGA
G003618

Figure 36

Hydraulic tank cap
Dipstick

3. Hydraulic tank

10.

14

Start the machine and let it run for 5 minutes.

Check for any leaks in the system with a piece of
cardboard. Hydraulic fluid escaping under pressure can
penetrate skin and cause injury.

A WARNING

Hydraulic fluid escaping under pressure can
penetrate skin and cause injury.

If hydraulic fluid is injected into the skin it
must be surgically removed within a few
hours by a doctor familiar with this type
of injury. Gangrene may result if this is
not done.

* Keep body and hands away from pin hole
leaks or nozzles that eject high pressure
hydraulic fluid.

* Use cardboard or paper to find hydraulic
leaks.

* Safely relieve all pressure in the hydraulic
system before performing any work on the
hydraulic system.

* Make sure all hydraulic fluid hoses and
lines are in good condition and all hydraulic
connections and fittings are tight before
applying pressure to hydraulic system.

Install the left front screen to the frame.

Install the front shroud to the frame with 4 flange-head
screws.

Install the 4 flange-head screws securing the left-hand
wheel shroud to the frame (Figure 37).

Install the left rear tire (Figure 37).



Figure 37

1. Left-hand wheel shroud 3. Left tire
2. Flange-head screws 4. Nut

11.  Lower the machine onto the ground.
12. Install the rear hitch shield.

13. Install the air cleaner assembly.

15



Schematics

¥3ONITAD 1417

"

“AINIIII33 209 ONV WY 00PE LY QIUVINIIYI JUVY MOTH s¢

VA

_./. .[._ 0N

YNDI LdO

SIINVYO0AH 3L0W3Y
VNOI Ld0

TS

N

G004626

¥3700> 110

_

]

“AINIID1443 186 NV Wd¥ 00PE LY 03UIVINDIVY JUvY MOTJ + 3ATVA 141
v - ]
vz - {1
Tt - 7] T
B IR - - C]
- - o8 g ]
£6°070 '8 F2]
g X X [T}
(X 009 & 7]
67 S © IZE g
05 | T6 - B o - W |’
[ Wal | a0 | save | NI/S81 | A3G/WI | ARVN_| ININOdWOD
3Uvy_MoT 3NS5389 JUECER]
T8VH) 34NSS38d_ONV “3LV_MOTd *INWIIVIGSI 0

_

I
“0AH.

3043 M CIONDNI
ANIVALS NOILINS 0

¥31114

N

j.
-&

3

N
O

130d
M0

{ 2

X X
1804
¥IM01
NN 305 1491 aY
Rew) | ans \ =
LNOY 3
4313
NOILDVAL
24

T

INWA A |

NOLLVITIOY @ :-E 30V !

Fom—mo 4 T i
H [ J \N

|
IAWA

NOLLVE31320V 1y .

V/ 433 !

i kg INIWITHI - !

i [ 3

uuuuuuuu

Hydraulic Schematic, Sand Pro 3040 Options (Rev. C)

A3y 305 :u_.—

LVLSQ¥AAH

16



YIONIIAD L1 INGYS

"

3ATVA L4171

LECTRVSINETRR- 1]

T

IAVA

]

SINVYO0AH ILOW3Y
VNOI 1dO

G004627

T S

|
|
|
|
N |
L/ _ L
]

VNOI LdO

|
_
_
_ 3AVA L4I10
_
_
_

Vi

_

L - - —

ADNIID1143 209 ONV Nd¥ 007€ LV QIIVINIIVD I1vy MO1J »x
AONIIJ1443 286 NV NdY 00Y€ LV QIIVINDTVD 31VY MOTJ »

17

v ow - - [T A.v
—[woz | ooz - - ] _l — —
-] €6 SEL - - ] K] £
e o - T L S— 3
- o [} ] "~
ton 1] 7] L
- - ton 79 [r] 1 !
el or] - - 009 - € e N
| 62 - - 3 3 7] oo ONIEIIS _
00s | e | - - ) S6 7] . .
Wal | Wd9 | save | NI/S8 A HY | A3 ANINOWO) i
3UvE MO WSS T INWIVIGSIQ - B iy A
THVHD RINSSRIA_GNY 3Lv3_MOT3 *INIW3IVIGSI0 1 3043 M QIONTN W
— — d YNIVYLS NOILIS
X X
1804
4Imo1
=
oY 01S 1H91 N
QenJ Jams YV 7
......... ANo¥3 ]
T H NOIL VAL
O -
T
: 2 1
WA
H Y NOILV313D Y _TE C W) :
] Fomsmms * H |
/ aaon | ; [ J
H
L
s L KR 2)
9NI100) 110 404 R
310 03319 HLIA I 13 {2
0104 MM W1 le_ D
—
JAWA
o NOLLY3T3DOY 1y .
1
A_ —$ FENE] i
3 Ll m L AIN3HIdR1 T !
— g [ [ A J
U U
A3y 308 1343

Hydraulic Schematic, Sand Pro 5040 Options (Rev. D)

LV1SOYQAH




Notes:

18



Notes:

19



TORO.

Count onit.




	1 Preparing the Machine
	2 Removing the Air Cleaner
	3 Removing the Hydraulic Reservoir and Shrouds
	4 Installing Fittings to the Hydraulic Tank
	5 Installing the Coupler Bracket to the Rear Frame
	6 Installing the Valve
	7 Installing Hydraulic Lines 1,2 and 5
	8 Installing the Hydraulic Pump
	9 Installing Hydraulic Lines 3 and 4
	10 Install the Hydraulic Hoses
	11 Tightening all Connections
	12 Installing the Switch and Harness
	13 Installing the Hydraulic Oil and Checking for Leaks

